Staysee Instruction Manual Ver.2.01

5. BEII Y- —DEFHEILT(—F90)

Preparation of a chassis(Sylphide 90)

Step 1

IARA IR—OBY 113

Attachment of cross members

A0ALunN— L 24.0mm

cd

for a chassis.

AP~ E i r——ft BT

Crossmember L24.0mm A set
screw uses an attached thing

BRI rdmB REOEaDYO
AAIN—ZE bR D) 1 —ETY
T, rvy——TBYFHTTTEL,

(BEiG/A—V]
PORAi— L24.0 4E
Please attach a set screw in the
cross member of the length of
specification with the position shown
in a photograph, and attach in a
chassis.

[A required part] .

Cross member L1240 4

FROIORADR—ZEQR—YDBED. RHEDEBLESB AN BYET .

The form of parts, such as an enclosed cross member, may differ from the photograph of a

description,

Step 2

Staysee Instruction Manual Ver.2.01

BESOIOR A I—ORY 1+

Attachment of backmost crossmembers

1oF—oL—L

Inner frame

ENORS

See from a top

™~

e
. (Sylphide 90) -

BEISRIHEBEICEEDRSD
AR N—THYRADY Y 21—
FWYRIT, re——ZRY
ITTFEL\n

(O ZAVAC) |
HORAA— L3600 2@
YRR a— M3x15 2@

Please attach a set screw in the
cross member of the length of
specification with the position
shown in a photograph, and
attach in a chassis.

[A required part] .
Cross member L36.0 o
Set screw M3x15 2

ar772Lb—L4
Lower frame .

SO A 3— L 36.0mm
Crossmenjber L 36.0mm

kAo 21— M3x15
Set screw M3x15




Staysee Instruction Manual Ver.2.01 _ Staysee Instruction Manual Ver.2.01

o A . S I4—Fe0
Step 3 3 )biﬂ'j"fi'?ﬁ.! S2—0mY 1+ . {Bylohide B0) Step 4 F=l5R—=JJnyZtBERR/FOImY 1+
Attachment of tail supporter Fix a tail rubber block and vertical stabilizer band
JREEE 60866 T—IUS5T ALFy—30, 5S0BERIZHELT FaLY, F—ISIN—TAvHE5T LRE
(BKFvbZBFBLTEYERA. ) ; /_Eﬁil'éEL'C'FE“L\o

JR No.60866 Tail clamp For Venture 30, 50
Please prepare, (It is not attached to this kit.)

Fix a tail rubber block with
rubber type adhesives.

KERBRA—ZZFHI->TTELY, —
Shave the horizontal stabilizer base BEER/NVF BEHEEE/N\VF
Vertical stabilizer band Vertical stabilizer band

Q0E T LLTHRY [T
Shift 90 degrees

F—ILSA—TOvs
Tail rubber block

O BHLRD

See from back

JREHE 60866 T—INISUT
(R2F¥—30, 50H)

JR No.60866 Tail clamp

For Venture 30, 50

M3F Ik Step 5 AXyRT o —OBY
M3 Nut Skid damper

M3x25

r——EHIZAF IR IL—
LEMBx6 THRYMITT{EE
Ly,
RAEYRE 2 IN—HEM3x6 TR
TR ZL—LIZRYFHTTLE
IR

[T/ —Y]

H 3mm Collar

F—ILHR—E—
Tail supporter

T—ILYR—4—
Tail supporter

o] [k

i

Frame AFwRIL—L 24
\~.. o M3x6F+~AER 8
9

Please attach a skid frame on
the chassis bottom by M3x6.
Please attach a skid damper on
the skid plate by M3x6.

AFyNE N — M3x6 THRY 17
Skid damper Attach by M3x6

.I'—l

[A required part] .
Skid frame 2
M3x6 8

z#'ij'lx—L.
m Skid frame
AR NI EE 1 2mmDKESHE S F R LET .

A skid damper recommends a K&S product with a height of
about 12mm,

CCEFETCTC. . Ovyv—V—DORBRERIRTTT .
AT DEHIAITPABIIEATTFEL,
Preparation of the chassis of Shilphide90 is completion.
- Please move on to the assembly (P.18) of the fuselage.
- = - 17 -




